



# TEST REPORT

539-8, Gajwa 3-dong, Seo-gu, Incheon, KOREA

TEL 82-32-5709-700

FAX 82-32-575-5613

Report No : TAS-018788

Receipt Date : Jun.08.2007

Client : Gu Weiping

Test Date : Jun.20.2007

SHANGHAI SAIGE Composite Materials Co.,Ltd.

Oriental Economic City, Puhui Town, Minhang District, Shanghai, China.

Sample : G.R.P Grating(Orthophthalic FR)

## TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
After Low Temperature Resistance Test(-196 °C × 5 min)				By the Client
- Appearance(Crack,Swelling,Change of Color)	-		No Defects	By the Client

### USAGE : QUALITY CONTROL

- NOTE :
1. The test result of this test report only limited in the sample and sample name presented by the client and do not guarantee the all products of the client.
  2. This test report shall be used only within the purpose of its defined usage and also shall not be used for public relation, advertisement and suit without the KTR's written approval.
  3. This test report includes the test result performed in accordance with the test method which is presented by client.

*Seong-Il Kweon*

Prepared by Seong-Il Kweon

Tel: +82-32-5709-661

E-mail: ksi@ktr.or.kr

*Yoo-Hyun Kim*

Reviewed by Yoo-Hyun Kim

Technical Manager

E-mail: yhk002@ktr.or.kr

Jun.20.2007



Korea Testing & Research Institute

Chemical & Construction Materials Center

President *Bowon Lee*



KOREA TESTING & RESEARCH INSTITUTE

www.ktr.or.kr

88-2, Yeongdeungpo-dong 8-ga, Yeongdeungpo-gu, Seoul, Korea

Tel : +82-2-2164-0011 Fax : +82-2-2634-1008

# TEST REPORT

539-8, Gajwa 3-dong, Seo-gu, Incheon, KOREA

TEL 82-32-5709-700

FAX 82-32-575-5613

Report No : TAS-018787

Receipt Date : Jun.08.2007

Client : Gu Weiping

Test Date : Jun.20.2007

SHANGHAI SAIGE Composite Materials Co.,Ltd.

Oriental Economic City, Puhui Town, Minhang District, Shanghai, China.

Sample : G.R.P Grating(Isophthalic FR)

## TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
After Low Temperature Resistance Test(-196 °c × 5 min)				By the Client
- Appearance(Crack,Swelling,Change of Color)	-		No Defects	By the Client

USAGE : QUALITY CONTROL

- NOTE :
1. The test result of this test report only limited in the sample and sample name presented by the client and do not guarantee the all products of the client.
  2. This test report shall be used only within the purpose of its defined usage and also shall not be used for public relation, advertisement and suit without the KTR's written approval.
  3. This test report includes the test result performed in accordance with the test method which is presented by client.

*Seong-Il Kweon*

Prepared by Seong-Il Kweon

Tel: +82-32-5709-661

E-mail: ksi@ktr.or.kr

*Yoo-Hyun Kim*

Reviewed by Yoo-Hyun Kim

Technical Manager

E-mail: yhk002@ktr.or.kr

Jun.20.2007



Korea Testing & Research Institute

Chemical & Construction Materials Center

President *Bowon Lee*